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PSS
Attached Table
A T A DOFRBRFEER K O RAR

Window Glass Test Data Record Form

BRI Y
Tested by

BRI A A A H BRI
Test date Y. M. D. Test Site
L YHEH T A% AT HHBEOHES - B
Make and Type of test vehicle on which the glass concerned is mounted
2. 7T ADEUEE L
Name of glass manufacturer
3. T ADHME (AT 7 ADGEIX. FOFLEHMIIES LT 5)
Kind of glass (In the case of organic glass, enter the name of the principal plastics.)

4, T ZADMENE &

Nominal Thickness of Glass mm
5. {1k
Specifications
AEREE A AERGEIE B FRERAEI 1
Test zone A Test zone B Test zone 1
wWWRHT T & (mm)
Antenna for the Width (mm)
reception of I
public radio waves | Number
EECE(LN I
Type of conductor of
electricity
B3 2 FR e AR & (mm)
Heating wire for Width (mm)
defroster BE (K/cm)
Density (Number/cm)
BEARE X
Type of conductor of
electricity
.5 E ARG B LR H 3
Device preventing freeze for windshield | Yes No
wiper
SR
Specifications of test sample :
BT T HoE By 2 ) BB 2f HoOE
Antenna for the reception of public radio waves Yes No Heating wire for defroster Yes No
7.5 E ARG S L bR HoE
Device preventing freeze for windshield wiper Yes No
6. fe 0L
Place where glass is used
7. RRBRAE IR
Test Results
7.1 TR
Fragmentation test
7.1.1 FRSGTHE—fhiri ok Z A
Flat or single-curved toughened glass
HeE Number . 5 5

Tl - D4R HE Fragment conditions

il D% (50mm X 50mm)  (f#)

Number of fragments (50mmX50mm) pieces)

R ofE% (100mm>< 100mm) (f#)

Number of fragments (100mmX 100mm) (pieces)

W O (KE & 3em®B % 5em® L) (f#)
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Number of fragments (with an area exceeding3cm®, butbem® or less) (pieces)

e oEE (B 75mm # 2 150mm LA F) (&)

Number of fragments (with a length exceeding75mm, but150mm or less) (pieces)

HEREDJEDITE L TV DB WA 253126 L 45° L EDOBAOEE ()

When angle of elongated-shaped fragment extending to edge of test specimen

that is formed with edge of the test spesimen exceeds 45° , length of the

fragment concerned (mm)

(BHRBMOTEITIL, BINERBRUIHRBR AT o TR 27 5,)
(Enter results of the additional test or the re—test in the lower space of each test column.)
AR

Number of test specimens complying with the test

®
(2

3)

3

3 pieces

2B G2 I DRI DWW TS L e s o 7o (R & [R]— O flif B8 i CEANEER 217 - 7o R .
Bl e 6. 1. 30 B AT 25 AR D)

2 pieces (limited to the case where the additional test was conducted on a new test specimen
at the same impact point as the test specimen which failed to comply and the new test specimen
has complied with the requirements of Paragraph 6—1—3 of the Technical Standard)
LAELT (72720, #i72is 3 MO BEEIRIZ DWW THBBREZ T o 1o/ R. 3 Be bR E#ED 6.1.3 O
BRI ET DB EITRD,)

One piece or less (however, limited to the case where the re—test was conducted on three new
test specimens and all of these three test specimens have complied with the requirements of
Paragraph 6—1—3 of the Technical Standard)

7.1.2 BEhm oL T 7 A

Complex—curved toughened glass

% AR EE Fragment conditions

HeE Number

W ofE% (50mmX 50mm) (&)
Number of fragments (50mmX50mm) (pieces)

e OfEH (100mm X 100mm)  (fi)
Number of fragments (100mmX 100mm) (pieces)

R ofEE (K& & 3em’#B % bem®LL ) ({#)
Number of fragments (with an area exceeding3cm?, but5cm® or less)
(pieces)

R ofE$ (£ S 75mm # % 150mm LA ) (fiF])

Number of fragments (with a length exceeding75mm, but150mm or less)

(pieces)
RO L T DR W 28Ik L 45° BLEDBFED
£& (mm)

When angle of elongated—shaped fragment extending to edge of test
specimen that is formed with edge of the test spesimen exceeds
45° | length of the fragment concerned (mm)

(FRBMO TEIZIE, BINRBUIHRBR 2T o IR 24 5,)
(Enter results of the additional test or the re—test in the lower space of each test column.)
AL

Number of test specimens complying with the test

(1

()

4 4%

4 pieces

3H (F7Iz 1 O HERIRIZ DWW TG L 72> o T A & [R]— O 8 1 CHENERBR 2 17 - 7ok 5L,
FANEAED 6. 1.3 DFEITHET 2HAITRD,)

3 pieces (limited to the case where the additional test was conducted on a new test specimen
at the same impact point as the test specimen which failed to comply and the new test specimen
has complied with the requirements of Paragraph 6—1—3 of the Technical Standard)

(3) 2B T 1 ¥ (F=72 L. Hi7iZ 4 OB ONWTHRBR AT o 7o fE R, A e bR AHED 6.1.3

DB G T HHEITRD,)

2 pieces or one piece (however, limited to the case where the re-test was conducted on four
new test specimens and all of these four test specimens have complied with the requirements
of Paragraph 6—1—3 of the Technical Standard)
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7.2 TR
Impact resistance test
7.2.1 A0CHR O —20COIERREEAT T2 B DOEH T AROH T A =TT AF v 7145538 (i s 7 R)
Test involving laminated glass and glass—plastic conditioned at a constant temperature of 40°C and
—20°C : (Windshield glass)
7.2. 1.1 40°C OTEIRRE R D FBR
Test involving test specimen conditioned at a constant temperature of 40°C
B RERFOIEE (°C)

Temperature during conditioning of test piece (°C) T~ T

o
HOE Number |+ 9 3 4 |5 | 6| 7|81 910

L2 H O3 (mm)

Deviation from center (mm)

SHER O Bk R

Penetrating condition of steel ball

< B ORE R (2)

Total mass of separated fragments (g)

(BERBAM O TEAZIE, BINRBOUIHFERBRE T o o R 2 i3 5,)
(Enter results of the additional test or the re—test in the lower space of each test column.)
R EY
Number of test specimens complying with the test
(1) 8#lL
8 pieces or more
(2) THEAT B2 10 O BRIEICHON T, BRBREZAT o 72/, 10 fr L b ELiT i ED 6.2. 1.2 D%
PEZEHAT D2 HEAITRD,)
7 pieces or less (however limited to the case where the re—test was conducted on ten new test
specimens and all of these ten test specimens have complied with the requirements of Paragraph
6—2—1—2 of the Technical Standard)
7.2.1.2 —20°COMEIRMRE RO
Test involving test specimen conditioned at a constant temperature of —20°C
B RERFOIRE (°C)

Temperature during conditioning of test piece (°C) T~ T

prro—.
B Number | 2 3 4|5 | 6| 7|8 1] 910

L2 S OF 3 (mm)

Deviation from center (mm)

ek D B w ke

Penetrating condition of steel ball

X< BT ORE R ()

Total mass of separated Fragments (g)

(HHBA O T T, BMRBOUIFRRE (T o o R 2 i3 5,)
(Enter results of the additional test or the re—test in the lower space of each test column.)
A
Number of test specimens complying with the test
(1) 8HLLE
8 pieces or more
(2) THEAT Bzl 10 ORI HON T, FBRZAT o 72/ R, 10 B e bELirTEYED 6.2. 1.2 D%
FRICEET 25 AR S,)
7 pieces or less (however limited to the case where the re—test was conducted on ten new test
specimens and all of these ten test specimens have complied with the requirements of Paragraph
6—2—1—2 of the Technical Standard)
7.2.2 23X 2°COMEIRRE ZIT o T2 GO T T ARPH T A—T T AF v 7R DB K OB T T AR 5308
T OEHHT T A
Test involving laminated glass and glass—plastic conditioned at a constant temperature of 23+2°C
and tests concerned with the toughened glass and organic glass
7.2.2.1 OEHAITAROATFA=TZAF v (fiH)
Laminated glass and glass—plastic (windshield glass)
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Ar A IREREORE (C)
Temperature during conditioning of test piece (°C) T~ T

Kk Number

o286 0FH (mm)
Deviation from center (mm)
ek Ei@mIRE
Penetrating condition of steel ball
W< BERE r ORE R (g)
Total mass of separated fragments (g)
(BERBAM O TEAZIE, BINRBOUIHFRBRE T o o R 2 i3 5,)
(Enter results of the additional test or the re—test in the lower space of each test column.)
R ES
Number of test specimens complying with the test
(1) 5L
5 pieces or more
(2) At CHr7ziT 6 OBRRIKIZ ONWT, FRBREIT oo/ R, 6 0L bEINAEED 6.2.2. 1. 2 DI
HWET 2HEITRD,)
4 pieces (limited to the case where the re—test was conducted on six new test specimens and
all of these six test specimens have complied with the requirements of Paragraph 6—2—2
—1—2 of the Technical Standard)
7.2.2.2 GOEHTAROH T A=TZAF v 7 (RiELSL)
Laminated glass and glass—plastic (those other than windshield glass)
B RERFOIRE (°C)
Temperature during conditioning of test piece (°C) T~ T

HeE Number

L2 S OF 3 (mm)

Deviation from center (mm)

ek D B w ke

Penetrating condition of steel ball

X< B ORE R ()

Total mass of separated fragments (g)

(HHBA O T T, BMRBOUIFRRZ 1T o o R 2 i3 5,)
(Enter results of the additional test or the re—test in the lower space of each test column.)
HEK
Number of test specimens complying with the test
(1) 4%
4 pieces
(2) 3KUF 2K (7272 LU= i AR DRI WD CHERBR 2T o 7o i B Ak & b Efii i E D 6. 2. 2. 2. 2.
DB G T HHEITRD,)
3 pieces or 2 pieces (limited to the case where the re—test was conducted on four new test
specimens and all of these four test specimens have complied with the requirements of Paragraph
6—2—2—2—2 of the Technical Standard)
7.2.2.3 WbH T A
Toughened glass
AR REREOIRE (C)

Temperature during conditioning of test piece (°C) T~ C

HeEs Number

L HOF 7 (mm)

Deviation from center (mm)

PR DBIED B 2 7

Is fracture of test specimen present ?

(BB O T BIIE, BRI TR 21T - 7 R A LT 5,)

(Enter results of the additional test or the re—test in the lower space of each test column.)

Ak
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Number of test specimens complying with the test

(1) 5#ULE
5 pieces or more

(2) 4Kz GOz 6 O BERIKIZ DN T, FFRBRZAT > 7o fE R, 6 B L bEANIEHED 6.2.2.3. 2 DERI
HET 2HAITRD,)
4 pieces (limited to the case where the re—test was conducted on six new test specimens and
all of these six test specimens have complied with the requirements of Paragraph 6—2—2
—3—2 of the Technical Standard)

7.2.2.4 5T Z A
Organic glass

B IRERFOIRE (C)

Temperature during conditioning of test piece (°C) T~ T

B IRERROWE (%)

Humidity during conditioning of test piece (%) %~ %
Kk Number

1 2 3 4 5 6 7 8 9 10 11 12

L2y 6 OF 3 (mm)

Deviation from center (mm)

(1) 3HLAEZHE R 238 2 h AN S0
Is fracture present on three test specimens or more ? No = Yes
(2) 3L EICHIERDN B D RE I DR, FNERH 50 AN S

Is hole or cracks large enough to allow the steel ball to pass on three test specimens or
more ? No+ Yes
7.3 T E SRR
Penetration resistance test
B RERFOIRE (C)

Temperature during conditioning of test piece (C) T~ T

HeE Number

L2 S OF 3 (mm)

Deviation from center (mm)

R 5 PO LA EEHAER 75 Bl L 72\

Impact steel ball dose not penetrate within 5

seconds after impact

(BRBAM O TEAZIE, BINRBOSUIHFERBRE T o o R 2 i3 5,)
(Enter results of the additional test or the re—test in the lower space of each test column.)
AR
Number of test specimens complying with the test
(1) 64
6 pieces
(2) 54 CH7ziC 6 OBRIKIZ OWT, BHRBRAIT 7o fER. 6 ML bEIFENED 6. 3.2 OEFITH S
THEHEEICIRD,)
5 pieces (limited to the case where the re—test was conducted on six new test specimens and
all of these six test specimens have complied with the requirements of Paragraph 6—3—2
of the Technical Standard)
7.4 ~y FAR—2o (NEARAY) a5
Head—form impact test
7.4.1 HERRIER LG O%E
Product used as test specimen
HEARRERFOIRE (C)

Temperature during conditioning of test piece (°C) T~ T

K% Number

L2y S OF 3 (mm)

Deviation from center (mm)

TEEE AT b IV & RO EREE (mm)

Distance of crack nearest to impact Point (mm)
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HTALHRBEREE L T0D (2L, E<B#O® 2856, T OALE
K OVE (mm))

Glass layer and interlayer remain glued together. (However, if
separation occurs, position and width (mm))

FRBEOSEHmEE (cn®)

Exposed area of interlayer (cm?)

HFRBEOHE DE X (mm)
Length of crack at the interlayer (mm)

(FRBMOTEIZIL, BINRBRUIHRBR AT o IR 24 5,)
(Enter results of the additional test or the re—test in the lower space of each test column.)
AR

Number of test specimens complying with the test

(1)

()

4K

4 pieces

3K CBr=iZ 4 BOBEIKIZONW T, BRBREIT o TofE R, 4 ML b EANAEHED 6. 4. 1. 2 DERIZ5E
BT LHLEITRD,)

3 pieces (limited to the case where the re—test was conducted on four new test specimens and
all of these four test specimens have complied with the requirements of Paragraph 6—4—1
—2 of the Technical Standard)

7.4. 2 HEREPRERF O5A
Test piece used as test specimen
HE A IRERFORE (C)

Temperature during conditioning of test piece (°C) T~ T

He# Number

L2y S OF 3 (mm)

Deviation from center (mm)

~y RAR—2A0E®mLRWN
No penetration of head form takes place

KE BRI BEL 220

No separation of large fragment takes place

(FRBMO TEIZIL, BINRBUIHRBR 2T o IR 24 5,)
(Enter results of the additional test or the re—test in the lower space of each test column.)
AL

Number of test specimens complying with the test

(1)

(2)

6 £
6 pieces
580 CHr7zIZ 6 O BERRIZ DN T, FRBRZIT o 7ofE R, 6 0L HEINAHED 6. 4. 2. 2 DE{FIZIH

BT LOHEITRD,)

5 pieces (limited to the case where the re—test was conducted on six new test specimens and
all of these six test specimens have complied with the requirements of Paragraph 6—4—2
—2 of the Technical Standard)

7.5 MHEEFENERER

Abrasion resistance test

AR 1 SR BRI LR SRR 025 it 28 BRI L
Visible light transmission | %+

rate test zone Zones other than visible
light transmission rate
test zone

77 A Glass face

P
HCEL Number 1 2 3 1 2 3

(1) fiEA 7 AL LTRSS ODOFESE
DEAG (%)

Opacity of vehicle outer face of glass
panes used as windshield (%)

2) BimA 7 AL LTHWSLODOHENE
DEAM (%)
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Opacity of vehicle inner face of glass
panes used as windshield (%)

(3 (D) K@) LSO ZAt (%)

Opacity of other than (1) and (2) (%)

(BTN THRERDREOMWE N R D HDICH > TiE, FRBMO LB TR mZ, FTEICIXE RO
FEREFTLAT D)
(In the case of (3), if the properties of the test specimen differ between the front face and the
back face, enter results of the front face in the upper space of each test column. Also, enter
results of the back face in the lower space of each test column.)
7.6 MEERER
High temperature resistance test
HERIEE (C)
Test temperature (C) T ~ C

HeE Number

INEG: , HERIKORZA S 15mm (—EDRPET T 25mm) XK A L
XD 10m A2 T, A, ZOMOKKEAE L TR

After heating, no bubbles, discoloration, nor other deficiencies occurs

at areas beyond 15mm from edge of the test specimen (beyond 25mm under
certain conditions) or at areas beyond 10mm from cracks formed on the
test specimen

(B BEHE R O T B IIHRBR AT o 7o R 2 i3 5,)
(Enter results of the re—test in the lower space of each test column.)
R EY
Number of test specimens complying with the test
(1) 3#
3 pieces
(2) 24 CHiC 3D MFERIKIZHOWT, BRBREAT o T2k R. 38 L bEMTAEHED 6. 6. 2. DEMAIEE
THEAITRD,)
2 pieces (limited to the case where the re—test was conducted on three new test specimens
and all of these three test specimens have complied with the requirements of Paragraph 6
—6—2 of the Technical Standard)
7.7 R
Radiation resistance test
R A IRERFOIRE (C)
Temperature during conditioning of test piece (°C) T~ T

K% Number

SARIBE AT O ATEDERREIB R (a) (%)

Visible light transmission rate before the radiation of ultraviolet rays
(a) (%)
EOVRIRINZ O Y RER =R (b) (%)

Visible light transmission rate after the radiation of ultraviolet rays

() (%)
b/ax100%

FZLWE (BE, @, %) 2EL TRy

The test specimen exhibits no conspicuous changes (e.g. discoloration,

bubbles and opacity)

(& HPAER MO FBAIIFRBR AT o IR & fLH T 5.)

(Enter results of the re—test in the lower space of each test column.)

WA B

Number of test specimens complying with the test

() 3%
3 pieces

(2) 28 GHriciz 3B OBFRIFIZOWT, FRBREIT o 7R, 3L bHATREAED 6. 7. 2. DB &
T HLEICRD,)

2 pieces (limited to the case where the re—test was conducted on three new test specimens
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and all of these three test specimens have complied with the requirements of Paragraph 6

—7—2 of the Technical Standard)
7.8 it
Humidity resistance test

RERFIRERFOIRE (C)

Temperature during conditioning of test piece (°C) T~ T
BB REROEE (%)
Humidity during conditioning of test piece (%) %~ %

(R R R R 14 DR HE
Post—high humidity environment exposure

K& Number

HEFRAR DD B 10mn (—E DL T T 16mm) 282 DI E LWE(L (28
B, jd, WOE) Bipnz e

The test specimen exhibits no conspicuous changes (e.g. discoloration,
bubbles and opacity) at areas beyondlOmm from edge of the test specimen

(beyond15mm under certain conditions)

(BFHRBFERMO TRICITHRBR AT o R 27 5,)
(Enter results of the re—test in the lower space of each test column.)
SRR ES
Number of test specimens complying with the test
(1) GHEAH 7 AL DEE
Those other then organic glass
(1) 3#&

3 pieces

(7)) 2K Bz s MofERIic >N T, FRBREZITo 1R, 3 s LHEIFEHED 6.8. 2. OFEM:IC

HWETOHEICIRD.)

2 pieces (limited to cases where the re—test was conducted on three new test specimens
and all of these three test specimens have complied with the requirements of Paragraph

6—8—2 of the Technical Standard)
(2) FHEH T ADGE
Organic glass

3L b S - IAN - OUEIRNL - B2 L - DRDRNEN RN L s 3

gy

None of the three test specimens exhibit bulge, separation, cracks, discoloration nor

deterioration in luster :Pass -+ Fail
7.9 ARG IR RER

Visible light transmission rate test

K& Number | ) 5
AYEREIRE (%)
Visible light transmission rate (%)
7.10 FHOT R BR
Optical distortion test
BHOT O KIE

Maximum value of optical distortion

He# Number | ) 5

RERRENE Test zone

4

AR A (99)

Test zone A (minute)

AR B (99)

Test zone B (minute)

ABReEE T (4))

Test zone I (minute)

R LR BRI (5))

Lateral optical test zone (minute)

7.11 " EGBHER

Secondary image separation test
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— Mg & RGO Gy B R AE
Maximum value of separation of
primary and secondary images

Mk Number ) )

FARERFEI Test zone

3

4

AErsElk A (4)
Test zone A (minute)

REpEE B (4)
Test zone B (minute)

ABREE T (9))

Test zone I (minute)

DL AR ERBE I (47)

Lateral optical test zone (minute)

7.12 ORI

Identification of colours test

HeE Number

6t (H. . R, bk H. T3 —) OFBIZOWTH—EL
plcELZ &

For each of six colours (white, yellow, red, green, blue and
amber), discernment of the respective colour can be made

correctly.

M5 AL PR (MR DR EOME N R D b DIH > TiE, SRR LEICIIRm 2, FERICITEGD O

fEREFLAT 2,)

Resistance to chemicals test (If the properties of the test specimen differ between the front face
and the back face, enter results of the front face in the upper space of each test column. Also

enter results of the back face in the lower space of each test column.)

RER R RERFOIRE (C)

Temperature during conditioning of test piece (C) T~

R ST IRERFOME (%)

Humidity during conditioning of test piece (%) %

%

RERERFORE (C)
Temperature at time of test (°C) T~ T
RERERFOMIE (%)
Humidity at time of test (%) %~ %
OF S OFEEH D AT AR

Kind of chemicals : Soap water

K% Number

38 M RBR AT O FTHDE B E R (a) (%)

Visible light transmission rate before the resistance to chemicals test (a) (%)

28 M RER % O FTHDE R ZER (b) (%)

Visible light transmission rate after the resistance to chemicals test (b) (%)

b/axX100%

BAARMICHE XL, OUOFhARN &

The application surface exhibits no adhesion or cracks

OFmOTHIE PSR ii

Kind of chemicals : Kerosene

4 Number

M3 MERBR AT O FTHDEAE E R (a) (%)

Visible light transmission rate before the resistance to chemicals test (a) (%)

M i MERRER T O FTHDERE R (b) (%)

Visible light transmission rate after the resistance to chemicals test (b) (%)

b/ax100%
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BAREICRAE XL, OUER RN

The application surface exhibits no adhesion or cracks
Q3 S DA BT =

Kind of chemicals : Denatured alcohol

Kk Number

it 58 i MR BR AT ORI YERR B (a) (%)
Visible light transmission rate before the resistance to chemicals test (a) (%)
MR SRR 1 O A ERE IR R (b) (%)

Visible light transmission rate after the resistance to chemicals test (b) (%)

b/ax100%
WATR AN RS T, OOEIR RN vz &

The application surface exhibits no adhesion or cracks
@IS OFEE HEET VY

Kind of chemicals : Gasoline for automotive use

HeE Number

38 M RBR AT O FTHDE R E R (a) (%)

Visible light transmission rate before the resistance to chemicals test (a) (%)

28 AR % O FTHDEEZ R (b) (%)

Visible light transmission rate after the resistance to chemicals test (b) (%)

b/ax100%
BAARMICHE XL, OUOFhARN &

The application surface exhibits no adhesion or cracks
GG OFLE o 3
Kind of chemicals :Light oil

Kk Number

M i MERRBR AT O FTHDEAE R (a) (%)

Visible light transmission rate before the resistanceto chemicals test (a) (%)

M i MERRER T O FTHDERE R (b) (%)

Visible light transmission rate after the resistance to chemicals test (b) (%)

b/ax100%
WATR AN RS T, OOEIR RN vz &

The application surface exhibits no adhesion or cracks
7. 14 THBABEMERRBR
Burning resistance test
A RERFOIREE (C)
Temperature during conditioning of test piece (°C) T~ T
B IRERFOIRE (%)
Humidity during conditioning of test piece (%) %~ %

HeE Number

W EfE Measured value

BRFERE & (mm)

Burnt length (mm)

IABERFR] (s)

Burning time (s)

PABEEEE (mm/min)

Burning speed (mm/min)

(A DEROMEN R D bDIZH > TE, FRBiRo LBICIIREE, TRIIIEBROMRETLA
+%,)

(If the properties of the test specimen differ between the front face and the back face, enter
results of the front face in the upper space of each test column. Also, enter results of the back

face in the lower space of each test column.)
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7. 15 MM ER

Weathering resistance test

HeEx Number 1 9 3
it Gt BR Al O AR E IR R (a) (%)
Visible light transmission rate before the weathering test (a) (%)
ittt O AR ERE (b) (%)
Visible light transmission rate after the weathering test (b) (%)
b/aX100%
ELWA (ZE, @, W) 24T Tnin
The test specimen exhibits no conspicuous changes (e.g.discoloration,
bubbles and opacity)
7.16 ~SHEZZEMERER
Dimensional stability test
BB (48 RFRHLL L) iR E (C)
Temperature during conditioning of test piece (48hours or more) [§(®)) T~ T
BB (48 RFRHLL L) o E (%)
Humidity during conditioning of test piece (48hours or more) (%) %~ %
R RERE (0 24 K58 OIRE (°C)
Temperature during conditioning of test piece (about 24hours) [§(®)) T~ T
R RERE (0 24 K5 ORE (%)
Humidity during conditioning of test piece (about 24hours) (%) %~ %
AR RERE (K 2 BB olE (C)
Temperature during conditioning of test piece (about 2hours) [§(®)) T~ T
R RERE (2 KD OmE (%)
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The test specimen exhibits no cracks, opacity, separation or other conspicuous

deterioration.
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